
12/30/24©2024 Copyright Kappers Fabricating, Inc.   All rights reserved

Kit Components:
Item # Qty. Description

1 1 Winch Mount (101267)
2 1 Hardware Kit (HK-025)

2.1 2 3/8”-16 x .750” Flange Bolt GR5
2.2 1 3/8”-16 x .750 Short Neck Carriage Bolt
2.3 2 M10 x 1.25 x 20mm Hex Bolt GR8.8
2.4 2 7/16” Lock Washer
2.5 2 3/8” Nylock Jam Nut

2.6 6 3/8” SAE Flat Washer

Winch Mount		  PART #101275	 Rev B
YAMAHA GRIZZLY / KODIAK 700

Notice

Note: Make sure all hardware needed to complete this mount 
is in the package. Thoroughly read through and understand 
the instructions before installing.

Installation Instructions

NOTE: If the winch has a clutch end with a large diameter, 
replace the 3/8” flange bolt on the clutch side of the mount 
with the supplied carriage bolt [A]. This provides clearance 
for the bottom of the clutch housing. Insert the carriage 
bolt into position before mounting the winch to the mount. 
See Figure 1.

1.	 Attach the Winch and Fairlead to the winch mount 
(1) using the hardware supplied with the winch.  
See Figure 2.

2.	 Once the Winch and Fairlead are assembled, place the 
winch into the OEM mounting location. Secure it to the  
frame with the hardware provided. Refer to Figures 1, 2, 
and 3.

	 Note: For the rear M10 bolt, you may only need one of 	
	 the 3/8” washers along with a 7/16” lock washer.

3.	 OPTIONAL: You may choose to mount the contactor to 
the Mount Plate using the hardware supplied with your 
contactor. See Figure 2.

4.	 Follow the instructions provided with your winch to 
complete the wiring.

Torque bolts to ANSI Specs (or OEM specs if applicable), unless otherwise 

stated. After the first use and at the start of each season, check torque.

Figure 2

Mounting Locations

Front Of Machine

Figure 3

Figure 11

2.6

2.5

2.2

2.1

2.3 2.62.4

A

Clutch End

Contactor

Fairlead

Winch Rope


